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SPECIFICATIONS /{11

ORated Power Output,/ TERGEEFT  -oveererrereenenneennninns

ONominal Input Level /BFEATIL AL coereereeneennnnens .
©ONominal Output Level /ST FIL NI -eerveeeeereseneenes .

©Speaker/1 B e o -
OCONtrols,/ T2 R —Jb cererermrmrnriciiiiinieeee .

©Connectors,/ FEE T crreererreererrerer e -

OPower Consumption,/SHBEEF] «+oroeereeerrereesmeenne .
1590 (W) X448 (D) X591 (H) mm

ODimensions, /TS FiE  ccreeeereerer e
@Weight 3 - R P TIITTIPPRIR: .
OACCesSOries,/ fHBEL «+-rereererrermemmenienis e .

: Speaker / A E—#H —H1:150W

Phones / N K 7 # > H77:90mW+90mW (1 F + > % JL100 Q BT AF)

INPUT Channel 1,2,4 :-20dBm
Channel 3 :-50dBm
STEREO LINK IN :0dBm
STEREO LINK OUT :0dBm
LINE OUT . +4dBm 0dBm=0.775Vrms

38cm ( 15" )X 1+Horn TweeterX1
Channel 1 VOLUME

Channel 2 VOLUME

Channel 3 VOLUME

Channel 4 OUTPUT SELECT Switch
PHONES VOLUME

LOW

MIDDLE

HIGH

VOLUME

LINE OUT LEVEL

Channel 1 INPUT Jack (L/MONO, R)
Channel 2 INPUT Jack (L/MONO, R)
Channel 3 INPUT Jack (L/MONO, R)
Channel 4 INPUT Jack (LUMONO, R)
PHONES Jack

STEREO LINK Jack (IN, OUT)

LINE OUT Jack

(XLR Balanced L, R, 1/4" Phone Unbalanced L/MONO, R)
85W (AC100V)

125W (AC117V,230V or 240V)

23-1/4(W) X 17-11/16(D) X 23-5/16(H)inches
31.5kg

69lbs 8oz

Owner's Manual(Japanese) (00908978)
Owner's Manual(English) ~ (00908956)
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LOCATION OF CONTROLS//N % JVECEX]

Punching Metal Roland Logo Badge
(17055063) (K2238110)
15" Woofer Handle Horn Tweeter
Cabinet Assy K1508P07 H-40 KHNO8L08
(17055061) (17055013) (22310207) (17055062)
[ [ l — R
r i H
I HNENEEEREEENNE
[
Jc @
" EEEEEES mim
I I P
- - - YKB21-5012 YKB21-5010 YKF52-5003
A - - IN - (13449146) (13449145) (00122123)
R — P
PE—
mi -
! - ) SOOHOBHO © 60 E0wm® |
— L(R L(MONR L() MC Lgl‘"sg;}o’ C4 OJT [N ]JlLmonO) R L R
— Roland s LT I- o rowen
i KC-500 { ®
== KEVBOARD AMPLIIER f@%
P
P—— I
T ‘
p——
- / Button
il (22497565)
Hl SDDLB1 TV-5
HinE RK09L12B0 RK09L12B0 (13129160)
(NN 100KBx2 250KBx2 RKO9L1120
(00905278) (01011123) 10KB L-608
o (13289229) (F2247701)
P 1 SRBM13N-F-15 RKO09L1120 RKO09L12B0
(13119218) 50KB CCft 100KAx2 CCft
! aNNN! (00905289) (00905290)
| I T i B 2 R R 0 Caster
L LLLLLLL] 3020-11-SR
(00677923) % All knobs are AC Knob (7098605000).

DF #4139 X TAC Knob (7098605000) T ¥ o
All jack nuts are Jack Nut #756 (2215075600).
Ty 77y MET R TJack Nut #756 (2215075600) T ¢
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EXPLODED VIEW(CABINET)/# X (¥+vExv )

[PARTS]

No. PARTS No. PARTS NAME

@ 17055061 CABINET ASSY
Included following parts.
) 00677923 CASTER 3020-11-SR + SOCKET
(® 17055038 RUBBER FOOT
® 22310207 HANDLE H-40 + ESCUTCHEON
© 17055071 #10x1/2" PHP SHEET METAL ZU
® 17055070 #10-32x1" OHP MACHINE SCREW BZC
1 17055069 #6x1/2" THP SHEET METAL BZC
@ 17055070 #10-32x1" OHP MACHINE SCREW BZC
® *xkskxkx (SCREW FOR RUBBER FOQT)

@ 17055013 15" WOOFER K1508P07 (38cm) (GBE 1560)

® 17055062 HORN TWEETER KHNO08L08

@ 17055063 PUNCHING METAL

® K2238110 ROLAND LOGO BADGE

©® 17055067 TWEETER PACKING

[SCREW]

® 40010601 ORIGINAL TRUSS MACHINE SCREW M5x35 BZC

17055068 #8-32x1” TRUSS HEAD BzC

© 17055068 #8-32x1” TRUSS HEAD BZC

® 17055069 #6x1/2” TRUSS HEAD SHEET METAL BZC

® 40230789 OVALHEAD MACHINE SCREW M3x10 BZC

® 40011689 SPEED NUT F-TYPE M3

* Chassis removal Screw X 7
Chassis BUft 322 X 7
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EXPLODED VIEW(CHASSIS)/4 &R (2 + —

[PARTS]

No. PARTS No
0090615600
0090618900
2215075600
7098605000
22497565
F2247701
G2217114
G2817112
G2467104
12369410RT
G2457129
G2457130
G3497123
G3497124
G3497125
G3497127
G3497126
F4009831
G2257113

SISICICISICICISIOIOIS)

®

Siw

[SCREW]

40010178
40010334
40011889
40011756
H5019411
40011312
40010434
22157501
F2199505
IEESEEE 2]
*kkkkkk¥
Xkkkk kK
kxkkdkkk
R EESEE E3
(2RSS ST

POERIOPOODOEOMOO®®

PARTS NAME

PREAMP BOARD ASSY

MAINAMP BOARD ASSY  230/240V
AC KNOB

JACK NUT #756

POWER BUTTON

POWER LED L-608

PANEL

CHASSIS

HEATSINK K-123

CORD HOLDER 1702B

POWER TRANSFORMER  100/117V

230/240V
AC CORD VCTF 100V
SJT 3P 117V
SY010 BLK 230V
5722-660-4527 230VE
FC-305 240VA

230/240V WIRING J
TO-3P INSULATING SHEET

BINDING MACHINE SCREW M3x6 ZC
BINDING MACHINE SCREW M4x8 BZC

EXT TOOTH WASHER M4 zC

FLANGE NUT M3 zC

BINDING MACHINE SCREW W/SW M3x20 BZC
BINDING TAPTITE P 3x8 BZC

BINDING MACHINE SCREW W/SW M3x10 BZC
STAND OFF M3 L10

SPACER SCB-10

VR NUT M9

VR WASHER M9

VR NUT M7

VR WASHER M7

LED WASHER M8

LED NUT M8

P
'

~

P

)
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PARTS LIST//N—Y 1) X b

I CONSIDERATIONS ON PARTS ORDERING

SAFETY PRECAUTIONS: .
When ordering any parts listed in the parts list, please specify the following items in the order sheet.

The parts marked/\ have
L Qry PART NUMBER DESCRIPTION MODEL NUMBER
safety-related characteristics. Ex. 10 20575241 Sharp Key C-20/50
Use only listed parts for 15 2247017300 Knob (orange) DAC-15D
replacement. Failure to completely fill the above items with correct number and description will result in delayed or
e d0)=3 even undelivered replacement.

ABFROTLEBRRIE. 2L

N—VYEIICBIEIERL
HBRBRBTOIONILEDT A=H—=Y— I DY TEDIBREBERICEAL TR0, (FISHZERO

T, LEY N=YFVN= B B EREE
RO . BESNI-RIE & 10 22575241 Sharp Key C-20/50
15 2247017300 Knob (orange) DAC-15D

SESDBREROSOSI N | o o) Fn. BREHEE8E . LERSHEELREN ooy . AESBNORECS U T,

LTFEL, WRNAEBBOLET,
PR ===> PRE AMP BOARD JK ===> JACK BOARD
MN ===> MAIN AMP BOARD PS ===> POWER SW BOARD
XLR ===> XLR BOARD

NOTE : The parts marked # are new (initial parts)
L EOOWE I H ST T,

CABINET /¥ vE % v b

# 17055061 Cabinet Assy
NOTE:Replacement Cabinet Assy includes the following parts.
JEE: 15 Cabinet Assy IV T O EEARF T,

22310207 Handle H-40 + Escutcheon
17055035 Corner Protector
17055038 Rubber Foot

# 00677923 Caster 3020-11-SR + Socket

# 17055063 Punching Metal
K2238110  Roland Logo Badge

SPEAKER/AE—7#—

17055013 15" Woofer K1508P07 (38cm)
# 17055062 Horn Tweeter KHNO8L08

CHASSIS/ ¥ v —

# G2217114  PANEL
# G2817112  CHASSIS

KNOB,BUTTON,/ Y~V X, K&

7098605000 AC Knob
22497565 Button

POWER SW

SWITCH/ A (v F

A 13129160 SDDLB1 TV-5
13119218 SRBM13N-F-15

POWER SW  SW2on PS
ROTARY SW  SW1 on PR

JACK,SOCKET/ Y+ v . V&b

13449145 YKB21-5010 JK9 on JK
13449146 YKB21-5012 JK1,2,3,4,5,6,7,8,10,11,12,13 on JK
00122123 YKF52-5003 JK14,15 on XLR

PCB ASSY ./ EiR5EH

# 0090615600 PREAMP BOARD ASSY
NOTE:Replacement PREAMP BOARD ASSY includes the following PCBs.
£ E 415 H PREAMP BOARD ASSY (UL TOEE# & A T,

Pre Amp Board,” Jack Board.

# 0090618900 MAINAMP BOARD ASSY 230V/240V
NOTE1:Replacement MAINAMP BOARD ASSY 230V/240V includes the
following PCBs.
EEL1 W5 FAIMAINAMP BOARD ASSY 230V/240VIZLL T D&% &4 F

o

Main Amp Board,/XLR Board,”Power SW Board.

NOTEZ2:Replacement MAINAMP BOARD ASSY(Power SW Board) is
280V/240V version only. 230V/240V version differ from 100V/117V
version only in fuse system. When using Power SW Board for
100V/117V version, replace fuse of specify voltage version.(refer to
TABLE A)

EE 2 | 15 FIMAINAMP BOARD ASSY(Power SW Board) 13230V 240V
HHFEOAPHHEENT T, 100V 11TVHFERE DENTE 2 — X
DHATT,

Power SW Board % 100V /117 VALEED B fEH 2B I3 L = —
R @Y% b DI L TF &, (TABLE AZH)

TABLE A

FUSE 1
100V/117V|FUSE SB 5.2x20 4A
230V/240V|FUSE CEE 2.5A

FUSE,FUSE HOLDER/ £ 21— X, E 2 —XFKIL & —

A 12559444 Fuse SB 5.2x20 4A 100V/117V. on PS
#A  F2559105 Fuse CEE 2.5A 230V/240V  on PS
A 12199550RT Fuse Holder on PS
A F2029601 Fuse Cover FH-1 on PS

POWER TRANSFORMER, k5> X

#A  G2457129 TRANSFORMER 100V/117V
#A G2457130 TRANSFORMER 230V/240V
AC CORD,/ACa— K
#A  G3497123  AC Cord VCTF 100V
#/.  G3497124  AC Cord SJT 3P 117V
#/\ G3497125  AC Cord SY010 BLK 230V
#4  G3497127  AC Cord 5722-660-4527 230VE
#/.  G3497126  AC Cord FC-305 240VA
IC/EEE
15189250  M5218AL
TRANSISTOR,/ 5> ¥ 24 —
15119158  2SA970GR Q205,206 on MN
15119132 2SA1015GR Q207 on MN
#A 00905256  2SA15530 Q213 on MN
A 15119723 2SA1837 Q211 on MN
A 15119820 — 2SB1017Y Q202 on MN
15129151 2SC1815GR Q204,208 on MN
15129410  2SC2229Y Q209 on MN
15129192  2SC2240GR Q5,6 on PR
#A 00905267  2SC40290 Q212 on MN
A 15129732 2SC4793 Q210 on MN
A 15129835 - 2SD1408Y Q201 on MN
15139103  2SK30 Q1,2,3,4 on PR
Q203 on MN
DIODE/ 5 4 # — I
15019126  1SS133 D2,3,4,5 on PR

D204,206 on MN
D205,207 on MN
D201,202 on MN
D203 on MN

D1 POWER LED

#A4  F5019203 1N4004
#4  F5019401 RD16EB2

A F5039112DG PBPC803
# F2247701 L-608

POTENTIOMETER/ AR 12— L4

13289229 RK09L1120 10KB VR9 on PR
# 00905289 RK09L1120 50KB CC VR6,7,8 on PR
# 00905290 RK09L12B0 100KAx2 CC VR10 on PR
# 00905278 RK09L12B0 100KBx2 VR1,2,4,50n PR
# 01011123 RLO9L12B0 250KBx2 VR3 on PR
CAPACITOR/ > F ¥ —
# F3519851 Ceramic 150p/500V C219,231 on MN
# F3519501 Ceramic PY17FY472MCO0 C62 on PS
# F3519502 Ceramic EC8472MH C212 on MN
# 01015678 Metallized Polyester 1.8u/100V C229
13649101MO0 Electolytic Bi-polar 1u/50V C211 on MN
# F3639441 Electolytic 3300u/100V C201,202 on MN

RESISTOR,/#&#1
# 13749101
13749301

#4 13829165
#4  F2559801
#A  F2559802

# 13839198

Carbon 4.7kQ 1/2W

Carbon 470Q 2W

Oxyde Metal 1.3kQ 1W
Fuseble 3.3Q 1/4W
Fuseble 150Q 1/4W

A 13839615RT Cement 0.33Q 5W

Cement 15Q 5W

WIRING /7 1¥1 2T

R203,204 on MN
R201,202 on MN
R230 on MN
R215,216 on MN
R217 on MN
R232,233 on MN
R241 on MN

F3439110
F3439111
G3477127
G3477128
F3439109
H4019318
H4019321
F4009791
F4009811
F4009831

o o

H o W W

SCREWS,/ %V

Wiring A
Wiring B
Wiring C
Witing D
Wiring E
Wiring F
Wiring G
Wiring H
Wiring |

Wiring J

CN6(on PR)—CN7(on XLR)
CN1(on PR)—CN201(on MN)
CN2(on PR)—CN3(on JK)
CN4(on PR)—CN5(on JK)

POWER LED

Speaker Cable RED,BLACK
Speaker Cable RED,YELLOW

Q212
Q213

T1(on PS)—Chassis GND
(for 230V,230VE,240VA)

# 22157501
40010178
40010334

# 40010434

H5019411

40011312

40011889

40011756

LR EEE]

EEEEE R 2 2]

LEEEEEE S

Xkrkkkk%

LEEEEEE R

LEEEEEEE]

40010601

40011689

40230778

17055042

FH 3 I o W I

H*

# 17055068

17055069
17055070
17055071

I 3 I

Stand Off #501 M3 10mm
Binding Machine Screw M3x6 ZC
Binding Machine Screw M4x8 BZC

Binding Machine Screw W/SW M3x10 BZC
Binding Machine Screw W/SW M3x20 BZC

Binding Taptite P 3x8 BZC
Ext Tooth Washer M4 ZC
Flange Nut M3 ZC

VR Nut M9

VR Washer M9
VR Nut M7

VR Washer M7
LED Washer M8
LED Nut M8

Original Truss Machine Screw M5x35 BZC

Speed Nut F-type M3
Oval Machine Screw M3x8 BZC
#6x1/2" THP Black Oxide

(fix Corner Protector to cabinet/Corner ProtectcrE i F)

#8-32x1" Truss Head BZC
(fix 15" Woofer and Tweeter to cabinet/15" Woofer, TweeterEE )

#6x1/2" THP Sheet Metal BZC (fix Punching Metal to cabinet/Punching Metal &% )
#10-32x1" OHP Machine Screw BZC (fix Handle to cabinet/HandleEEF)
#10x1/2" PHP Sheet Metal ZU (fix Caster to cabinet/CasterEE )

MISCELLANENOUS,” % (1t

# 17055067
# G2467104
2215075600

12369410RT Cord Holder 1702B
TO-3P Insulating Sheet

# G2257113
A 12199550RT
A F2029601
17055066

ACCESSORIES(Standard), B4 B &

Tweeter Packing
Heatsink K-123
Jack Nut #756

Fuse Holder
Fuse Cover FH-1
Packing case

for Tweeter

on PS
on PS
for packing

# 00908956
# 00908978

Owner's Manual (English)
Owner's Manual (Japanese)
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MAIN AMP BOARD ASS'Y

T JK14 1
o YKF52-5003 e e e e o e e - Fmmmmmmmmmmmm e —— o .
Pre Amp [
Board . XLR Board - | | (PWB F2919101 4/5) !
CN6 (PWB F2919101 3/5) Lo ' WIRING >
WIRING A v A A ! H : :
3 | D205 R230 +VCC O~ O I
CN7 Lo 1N4004  1.3KAW A : | ) 2 QA212 |
5045-05A oo | .
1 b R220 A i« “ O 2SC40290
g T 1 L o 1.5k C230 Co31 Ol e 3 !
4 00155 P 47/63  150p/500V ! | |
. L . S o e N S O e T I
5 L L P A 4 A bommmmmmeo ol ;
= LINE OUT | | R209 c213 \ | R221 | \
K15 L care | 33K a0 | 28Vims 68k  Hon” 2 Q210 | |
] . 1
YKF52-5003 BALANCED L e P 1 +12dBm ! 1 <i7 25C4793 , I
P T emmomeme- ! C218 b 3 A ! ' avn j
! R208 47/63 11 A VYN : LB
R215 l
! 22k \ i l
. R236 3.3/Fu cl T 1208 0 Y meeee o :
| %}GR R RS ssa1o 2 2 R217 ’ WIRING G
150/F Tweet
IC201B Co1a  Rozs Q203 c209 Q205 ! KHNOSLOS
M5218AL 1016 1k 2SK30 0.1  2SA970GR f R229 Q208 f R232 £ A
© 74 3 I 3 47k 2SC1815GR 0.33/5W fmmmm e
~ 5 . +g VWA 1T —L R233 : 32.1Vrms !
]
c20. 4 R210 c232 L 0.33/5W A 3 A | 1 +82dBm
10/16 47k R214 ngg % A 0.068 T 1205 | N Lo )
3.9k 1 1y (B gom® | WIRING F
\ R205 R206 C215 ' ]2 N/ = A c221 | 15" Woofer
| R207 C224 47k 47k 470p 77 cosg 3 Q209 2 911 I 0.068 i K1508P07
' IC201A 2 ; 2ok 0.1C 10750 25C2229Y L4 oSA18a7 om !
| M5218AL c219 | A !
! c223 D204 0.068
| 0.1C Ro18 150p/500V . '
! . 1SS133 R212 S R213 65 o a0
| \ 1.5k 1.5k [
[ I e e e e e e e e e e e —— - -
i N e c208 i ,
| ' . 0.047 v S ; 3 !
i c211 , 370mVrms ! -vCC o | 1 Q213 |
| 1/50BP 1 -6dBm | © © 2SA15530 1
| C4N201 o ; L o o 2 A !
]

To Pre Amp Board 3 Q204 R226 ' WIRING | |
CN1 2 2SC1815GR 1k . . I ! !
WIRING B 7 C226 | ' (PWB F2919101 5/5) !

c227 R224 > Il 5535 , ! !
| 5045-04A 1/50 22k g | bmmm i mm e 4
| » jm— - B jm = - i
I e e e e e e - e m - - o
| R227 R225 | 4548V \ +300V . TTT- i
: 22k 1 100k ' ! ! ! ! ! | | :
. ' 4452V boy212v ! +155V !
1 D206 , | | | ! 1 !
. Main Amp Board D207 1620 SRR ! L l AR ; !
| 1N4004 A N | , .
' (PWBF2919101 1/5) S +vCC | A J ,
e i i o N o R201 : 288122(1)8\( / :
X s | 47020 5 3 ,/ |
- |m——— == m e e e e e e e e — - - = | |
. | | swa : ! c212 R203 &) coog ‘ l
1 1 I
| ' | SDDLBA TV-5 : : T20E1()8472MH 4.7k/.5W 1 100/16 |
' T3 ' T3 ' T3 F1 A T6 77 ¢201 7 G295 :
{ [ O o o o~vo o ' l 2 3300, A D201 x 470/16 |
. g | T202 RD16EB2 ‘& '
A ce2 . A 3 1 |
72M
T - PY17FY4 4::(2X T ! ! 0s T s o202 L . :
AC 100V AC 117V AC 230V ' L——I | 4 +| c202 RD16EB2 + 206 |
A o— A io— A —O— , TR : - 7 3300 Pt !
! ! ! F1 TS | TRANSFORMER | 1 /100 471 S T Gooa ‘
| T2 | T2 | T2 100/117V:SB4A ! A ; — D203 S Rooa 10016 (
| | | 230/240V:CEE2.5A L . ! PBPC803 2 ()3 !
A ' N
| | , R202 | N '
| T | T :23 LT ' i —_ N 470w ! Q202 N '
| | | 1 — 7/7a V . ! 28B1017Y R 1
| | 1 ) Power SW Board ! : -vCC ! A N |
(PWB F2919101 2/5) ' | ) ' E !
] ] AC 240V ' I | ek 3 [=--=---- - momoomoog |
-— - -_———- ]l e e e e e e e e e e e e e e e e e = = - — 1 1
7N ! | -B4BV | | -s28v | 155V ! !
1 | ! 1 | ! I
= = : | oas2v | N ' |
WIRING J ! oo , o ! !
1 i

% 1stlot D
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PRE AMP BOARD ASS'Y
ASSY 0090618900

O

i=Roland
KC-500 JACK BOARD 2.2

=Roland KC-500 PRE-AMP-BOARD 1,2
O [ASSY No. 00906156 001"

R

View from component side
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’ L (MONO)

-20dBm !

CH1 INPUT

L (MONO)

CH2 INPUT

L (MONO)

CH3 INPUT

L (MONO)

CH4 INPUT

PRE AMP BOARD ASS'Y 1/2

|
i
Ro7 |
1k |
|
:
|
C114 |
100p 1
|
i
!
I
I
1
1
I
i
1
JK2 [
YKB21-5012 Ti |
2 1
T oa ] H
I
I
c3 !
100p |
c7s '
0.1C !
1
L ‘
I
|
|
JK3 i
YKB21-5012 fe '
I
I
I
|
I
I
!
I
I
I
!
|
!
I
!
'
| CN3
| F-CABLE9P

R2 R
2.2M

C1 R1
1016 4ok

M 1 +

-1dBm

~
N

cz2 C71
10/16 10/16

Ic1A 3
M5218AL

VR2A
100KB
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